Packaging Test Report

Test Record

Product or Item: PFEX82912 Vendor: JAA

Test Date: Monday, November 05, 2012

Test Conducted by: Leon Lao Witness: Leon Lao

Test is conducted in accordance to : ICON packaging test procedure RevD

Test Result: Passed

Packaging Information

Box Dimensions: 1120X230X880mm

Gross Weight : 48.8kg  Box Style:_FOL-Full overlap box

Test Result :

1. The sample pass the test, there have not any scratch or damage on
parts, the packaging well protect the product.

Packaging Test Procedure

First drop test

Drop Number Drop Location and Type Drop Height(mm)
1 Corner(manufacture’s joint) 152
2 Edge(shortest from corner 1) 152
3 Edge(next longest from corner 1) 152
4 Edge(longest from corner 1) 152
s Bottom 152
6 Top 152
7 Side 152
8 Side 152
9 Front 152
10 Back 152




Vibration test

Face resting on | Test duration in Cycles Per Actual top load
platform minutes Minute (CPM) used
Bottom 60 200 49kg

Side 30 200 49kg
Front 30 200 49kg

Second drop test

Drop Number

Drop Location and Type

Drop Height(mm)

11 Corner(manufacture’s joint) 305
12 Edge(shortest from corner 1) 305
13 Edge(next longest from corner 1) 305
14 Edge(longest from corner 1) 305
15 Bottom 305
16 Top 305
17 Side 305
18 Side 305
19 Front 305
20 Back 305

Appendix: Pictures After Test.










